
GATE WALLAH

MAIN EXAM DETAILED SOLUTION
ESE-2024ESE-2024

CIVIL ENGINEERING

FOLLOW US

MOBILE APP YOUTUBE TWITTER FACEBOOK TELEGRAM

EXAM DATE - 23 June 2024

2 : 30 PM to 5 : 30 PMPAPER-II



PAGE 
1 

 

 

              
PW Mobile APP: https://smart.link/7wwosivoicgd4     https://t.me/GATEWallahCivilEngineering 

             https://www.youtube.com/@GATEWallah_ME_CE_XE  https://www.youtube.com/@GATEWallahbyPW 

 

SECTION-A 

 

Q.1. (a) A rectangular plate of 0.50 m × 0.50 m dimensions and weighing 500 N slides down an 

inclined plane making 30º angle with the horizontal. The velocity of the plate is 1.75 m/s. 

If the 2 mm gap between the plate and the inclined surface is filled with lubricating oil, 

find the viscosity of oil and express it in units of poise as well as N-s/m2. Assume the 

plate as frictionless. 

Sol.  

 
 Given data:  

  Weight of plate = 500 N 

  Angle of inclination from horizontal = 30° 

  Plate dimension = 0.5 × 0.5 m2 

  Velocity of plate = 1.75 m/s 

  Gap between plate and surface = 2 mm 

  To calculate: µ = ? 

 From the FBD of given diagram:  

  Shear force = 500 sin 30° = 
1

500 250N
2

 =  

  Shear stress 
Shear force

( )
Area of plate

 =  

  2250
1000N/m

0.5 0.5
 = =


  

   
 

 From Newton’s law of viscosity:  

  
du

dy

 
 =  

 
 

  
2

3

1.75 0
1000 1.1428 N-s/m

2 10−

− 
=    = 

 
 

 In C.G.S. unit:   

30°

u = 1.75 m
/s

2 m
m

500 sin
 30°

µ
 = ? 

oil

500 cos 30°

500 N

30°

area = 0.5 × 0.5 m
2

2 m

0

u

https://smart.link/7wwosivoicgd4
https://smart.link/7wwosivoicgd4
https://www.youtube.com/@GATEWallahbyPW


PAGE 
2 

 

 

              
PW Mobile APP: https://smart.link/7wwosivoicgd4     https://t.me/GATEWallahCivilEngineering 

             https://www.youtube.com/@GATEWallah_ME_CE_XE  https://www.youtube.com/@GATEWallahbyPW 

 

  1 Poise = 0.1 N-s/m2 

  1.1428 × 10 poise 

  µ = 11.428 poise     

 

Q.1. (b) The following is the set of observed data for successive 15 minutes period of 105 minutes 

storm in a catchment: 

  

Duration (min) 15 30 45 60 75 90 105 

Rainfall (cm/hr) 2.0 2.0 8.0 7.0 1.25 1.25 4.5 

 

 If the value of -index is 3.0 cm/hr, estimate the net runoff, the total rainfall and the value of W-

index. 

Sol. Total storm duration = 105 mins 

  

t (mins) 0-15 15-30 30-45 45-60 60-75 75-90 90-105 

t (hrs) 0-0.25 0.25-0.5 0.5-0.75 0.75-1 1-1.25 1.25-1.5 1.5-1.75 

i (cm/hr) i1 = 2.0 i2 = 2.0 i3 = 8.0 i4 = 7.0 i5 = 1.25 i6 = 1.25 i7 = 4.5 

P (cm) P1 = 0.5 P2 = 0.5 P3 = 2 P4 = 1.75 P5 = 

0.3125 

P6 = 

0.3125 

P7 = 1.125 

 

 Total rainfall P = 0.5 + 0.5 + 2 + 1.75 + 0.3125 + 0.3125 + 1.125 

  P = 6.5 cm 

. or  
1

P 26 6.5cm
4

 
=  = 

 
 

  ϕ-index = 3.0 cm/hr 

 As i1, i2, i5 & i6 < ϕ-index, they don’t produce runoff 

  te = 45 mins with respect to i3, i4 and i7. 

  Pe = P3 + P4 + P7 = 2 + 1.75 + 1.125 

  Pe = 4.875 cm 

  e

e

P R
index

t

−
 − =  

  

( )
4.875 R

3
45

60

−
=  

  R = 2.625 cm 

 I.L-Initial losses all not given 

 For simple solution let us assume I.L = 0  

 Then W-index = ϕ-index = 3 cm/hr 

Note: To compute w-index 

 1. Deduct I.L from hyetograph starting from first. 

 2. Using resulting hyetograph, follow the procedure as discussed for ϕ-index. 

 

Q.1. (c) A hydraulic turbine has an output of 6600 kW when it works under a head of 25 m and 

runs at 100 r.p.m. What is the type of the turbine? What would be its speed and what 

power will it develop when working under a head of 16 m? 

Sol. Given 

 Output power, P1 = 6600 kW 

https://smart.link/7wwosivoicgd4
https://smart.link/7wwosivoicgd4
https://www.youtube.com/@GATEWallahbyPW


PAGE 
3 

 

 

              
PW Mobile APP: https://smart.link/7wwosivoicgd4     https://t.me/GATEWallahCivilEngineering 

             https://www.youtube.com/@GATEWallah_ME_CE_XE  https://www.youtube.com/@GATEWallahbyPW 

 

 Head, H1 = 25 m 

 Speed, N1 = 100 rpm  

 (i) Type of turbine = ? 

 (ii) If new working head, H2 = 16 m 

 Then N2 = ?  

 P2 = ?  

 From the ration of specific speed of the turbine 

  
1 1

5/4
1

s

N P
N

H
=  

 Here, 

  Ns = Specific speed  

  P = Power is kW 

  H = Working head in metres 

  
5/4

100 6600

(25)
sN


= = 145.327 

 Impulse turbine (pelton): High head and low discharge. 

 Francis turbine: Medium head and medium discharge. 

 Kaplan and Propeler turbine: Low head and high discharge.  

  

Turbine Specific speed, Ns, (MKS) 

1. Pelton wheel turbine (Single jet) 10-35 

2. Pelton wheel turbine (multiple jet) 35 – 60 

3. Francis turbine 60 – 300 

4. Kaplan turbine > 3000 

  ∵ Comparing from the above table we can say that it is a Francis turbine 

 When working under a head of 16 m, from the performance characteristics of turbine we can 

find speed and power as under: 

  1 2 2
2

1 2

100
80

25 16

N N N
N rpm

H H
=  =  =  

 Similarly, 

  
( )

1 2 2
23/2 3/2 3/2 3/2

1 2

6600
3379.2

(16)25

P P P
P kW

H H
=  =  =  

 

 

Q.1. (d) A large stream flowing through an industrialised area is the only source of raw water for 

the community water supply. The stream water is consistently turbid, has hardness in 

excess of 300 mg/L as CaCO3 and has refractory organics that are known precursor of 

trihalomethanes. Draw a schematic diagram of a treatment plant that could render this 

water potable. Identify all the units. State their purpose, show points of chemical addition 

and identify all the chemicals. 

Sol.  

https://smart.link/7wwosivoicgd4
https://smart.link/7wwosivoicgd4
https://www.youtube.com/@GATEWallahbyPW


PAGE 
4 

 

 

              
PW Mobile APP: https://smart.link/7wwosivoicgd4     https://t.me/GATEWallahCivilEngineering 

             https://www.youtube.com/@GATEWallah_ME_CE_XE  https://www.youtube.com/@GATEWallahbyPW 

 

 
 1. Intake 

 - Purpose: To draw water from the stream for treatment. 

 - Chemical Addition: None at this stage. 

 2. Screening 

 - Purpose: To remove large debris and suspended particles (pre-treatment). 

 - Chemical Addition: None. 

 3. Coagulation and Flocculation 

 - Purpose: To destabilize suspended particles and colloids, aiding their agglomeration. 

 - Chemicals Used:  

  - Coagulant: Typically aluminum sulfate (alum) or ferric chloride. 

  - Coagulant Aid: Polymers like polyaluminum chloride (PAC) or polyDADMAC. 

  - Chemical Addition Points: In the rapid mix or flocculation basin. 

 4. Sedimentation 

 - Purpose: To allow floc particles to settle out from the water. 

 - Chemical Addition: None at this stage. 

 5. Lime-Soda Softening 

 - Purpose: To remove hardness (calcium and magnesium ions) from the water. 

 - Chemicals Used:  

  - Quicklime (Calcium Oxide): for raising pH and precipitating calcium ions. 

  - Soda Ash (Sodium Carbonate): for precipitating magnesium ions. 

  - Chemical Addition Point: After sedimentation, typically in a separate softening basin. 

 6. Filtration 

 - Purpose: To remove remaining suspended particles and floc. 

 - Chemical Addition: None at this stage. 

 7. Disinfection 

 - Purpose: To kill or inactivate harmful microorganisms. 

 - Chemical Used: Chlorine gas or sodium hypochlorite. 

 - Chemical Addition Point: Before or after filtration, depending on the design. 

Intake

Screening

Coagulation and Flocculation

Sedimentation

Lime-Soda Softening

Filtration

Disinfection

pH Adjustment

Advanced Oxidation

Fluoridation 

Storage of Potable Water

Distribution

https://smart.link/7wwosivoicgd4
https://smart.link/7wwosivoicgd4
https://www.youtube.com/@GATEWallahbyPW


PAGE 
5 

 

 

              
PW Mobile APP: https://smart.link/7wwosivoicgd4     https://t.me/GATEWallahCivilEngineering 

             https://www.youtube.com/@GATEWallah_ME_CE_XE  https://www.youtube.com/@GATEWallahbyPW 

 

 8. pH Adjustment 

 - Purpose: To optimize the pH of the water for corrosion control and disinfection. 

 - Chemical Used: Sodium hydroxide (for raising pH) or carbon dioxide (for lowering pH). 

 - Chemical Addition Point: Before or after disinfection, to achieve the desired pH. 

 9. Advanced Oxidation (optional for organic removal) 

 - Purpose: To degrade refractory organics and reduce precursors of disinfection by-products 

(like trihalomethanes). 

 - Chemical Used: Hydrogen peroxide or ozone. 

 - Chemical Addition Point: Before disinfection, if implemented. 

 10. Fluoridation (if needed) 

 - Purpose: To adjust fluoride levels in the treated water to optimal levels for dental health. 

 - Chemical Used: Fluorosilicic acid or sodium fluoride. 

 - Chemical Addition Point: After disinfection. 

 11. Storage of Potable Water 

 - Purpose: To store treated water before distribution. 

 - Chemical Addition: None. 

 12. Distribution 

 - Purpose: To deliver potable water to consumers. 

 Chemicals Used in Treatment Process 

 - Coagulant: Aluminum sulfate (alum) or ferric chloride. 

 - Coagulant Aid: Polymeric coagulants like polyaluminum chloride (PAC) or polyDADMAC. 

 - Lime-Soda Softening: Quicklime (Calcium Oxide) and Soda Ash (Sodium Carbonate). 

 - Disinfectant: Chlorine gas or sodium hypochlorite. 

 - pH Adjustment: Sodium hydroxide or carbon dioxide. 

 - Advanced Oxidation (optional): Hydrogen peroxide or ozone. 

 - Fluoridation (if needed): Fluorosilicic acid or sodium fluoride. 

 Note :- 

 Lime-soda softening is a crucial step specifically designed to remove hardness (calcium and 

magnesium ions) from water. It works by precipitating these ions out of solution, which helps 

in reducing scaling issues in pipes and appliances, as well as improving the effectiveness of 

soaps and detergents. This step is typically placed after sedimentation but before filtration and 

disinfection in the treatment process. 

 In conclusion, the inclusion of lime-soda softening is essential for effectively addressing the 

hardness issue in the stream water, ensuring that the treated water meets potable water standards 

and is suitable for distribution to consumers. 

Q.1. (e) For BOD analysis, 30 mL of treated wastewater sample with DO of zero was mixed with 

270 mL of dilution water with DO of 10 mg/L. The 5th and 6th days being holidays, the 

lab was closed. The final DO was measured as 4 mg/L on the 7th day. It was also found 

that the incubator was set at 30 °C. Assuming the BOD reaction rate constant as 0.23 day–

1 at 20 °C and the temperature coefficient as 1.047, determine the 5 day, 20 °C BOD of 

the sample. 

Sol. Vs = 30 ml = Volume of treated waste water 

 VD = Volume of Dilution water = 270 ml 

 (DO)s = 0 mg/l, (DO)D = 10 mg/L 

 DO initial = DO mix = 
( ) ( )S O D OS D

S D

V D V D

V V

+

+
 

https://smart.link/7wwosivoicgd4
https://smart.link/7wwosivoicgd4
https://www.youtube.com/@GATEWallahbyPW


PAGE 
6 

 

 

              
PW Mobile APP: https://smart.link/7wwosivoicgd4     https://t.me/GATEWallahCivilEngineering 

             https://www.youtube.com/@GATEWallah_ME_CE_XE  https://www.youtube.com/@GATEWallahbyPW 

 

 DO initial = 
30 (0) 270 10

300

 + 
= 9 mg/l 

 K30 = K20 (1.047)(30–20) 

 
30K 0.364 mg / L=  

 (DO)final = 4 mg/L 

 (BOD)7
30 = ( )30K 7

0L 1 e
− 

−  

 ( ) ( )30

in f

K 7

O O 0D D DF L 1 e
− 

−  = −  

 ( ) ( )0.364 7

0

300
9 4 L 1 e

30

− −  = −  

 ( )0.364 7

050 L 1 e− = −  

 
0 0.364 7

50
L

1 e− 
=

−
 

 
0L 54.2439 mg / L=  

 ( )20K 520 C

5 0BOD L 1 e
−  = −  

  ( )0.23 554.2439 1 e− = −  

 20 C

5BOD 37.068 mg / L =   

 

Q.2. (a) Treated wastewater having a peak flow rate of 12000 m³/day, BOD5 of 30 mg/L, DO 

concentration of 1 mg/L and temperature of 27 °C is discharged in a stream. Before 

getting mixed with the wastewater, the stream has a minimum flow rate of 0.4 m3/s, BOD5 

of 4 mg/L, DO concentration of 7 mg/L and temperature of 25°C. After instantaneous 

and complete mixing, the velocity of the mixed flow is 0.2 m/s. For the mixed flow, the 

BOD reaction rate constant is 0.2 day–1 and the reaeration constant is 0.4 day–1 at 20 °C. 

Estimate the initial oxygen deficit and DO after two days of flow. Take temperature 

coefficient for BOD reaction rate constant as 1.047 and for stream reaeration rate constant 

as 1.016. Take equilibrium concentration of DO for water after mixing as 8.3 mg/L. 

Sol. Given data  

  Qw = 12000 m3/day = 0.1388 m3/sec  

  (Yi)w = 30 mg/l 

  (DO)w = 1 mg/L 

  Tw = 27   

  QR = 0.4 m3/s 

  (Yi)R = 4 mg/L 

  (DO)R = 7 mg/L 

  TR = 25 C 

  Vmixed flow = 0.2 m/s 

  KD = 0.2 d-1 

  KR = 0.4 d-1  at 20 C 

 Temperature Coefficient for Reoxygenation = 1.016, 

 Temperature Coefficient for deoxygenation =  1.047 

  (DO)sat = 8.3 mg/L 

https://smart.link/7wwosivoicgd4
https://smart.link/7wwosivoicgd4
https://www.youtube.com/@GATEWallahbyPW


PAGE 
7 

 

 

              
PW Mobile APP: https://smart.link/7wwosivoicgd4     https://t.me/GATEWallahCivilEngineering 

             https://www.youtube.com/@GATEWallah_ME_CE_XE  https://www.youtube.com/@GATEWallahbyPW 

 

  Tmix = R R w w

R W

Q T Q T

Q Q

+

+
 

  Tmix = 
0.4 25 0.1388 27

0.4 0.1388

 + 

+
 

  mixT 25.5152 C=   

 (DO)mix = 
( ) ( )R wR w

R w

Q DO Q DO

Q Q

 +

+
 

  = 
0.4 7 0.1388 1

0.4 0.1388

 + 

+
 

 mixDO 5.4543mg / L=   

  

 (BOD)mix = 
( ) ( )R wR w

R w

Q BOD Q BOD

Q Q

 +

+
 

 (BOD)mix =
0.4 4 0.1388 30

0.4 0.1388

 + 

+
 

 mix(BOD) 10.697mg / L=  

  Do = Intial oxygen deficit  

  Do = (DO)sat  − (DO)mix 

  Do = 8.3 − 5.4543  

 oD 2.8457mg / L=  

 For reoxygenation  

  K25.5152 = K20(1.016) 25.5152 −20 

  KR at 25.5152C =  0.4365 d-1  

 For Deoxygenation  

  K25.5152 = K20(1.047) 25.5152 −20  

   = 0.2 (1.047) 5.5152  

  KD at 25.5152C =  0.2576 d-1 

  (BOD)mix = Lo (1−e −K
D

5) 

  Lo = 
0.2576 5

10.697

1 e− −
 

  Lo = 14.7712 mg/L 

  Dt = Oxygen deficit at any time 

  D2 = ( )D R RK t K t K tD 0
0

R D

K L
e e D e

K K

− − −− +
−

 

  D2 = ( )0.2576 2 0.4365 2 0.4365 20.2576 14.7712
e e 2.8457 e

0.4365 0.2576

−  −  − 
− + 

−
 

 2D 5.01 mg / L=  

 As we know,  

  (DO)2 = (DO)sat – D2 

  (DO)2 = 8.3 – 5.01 
  (DO)2 = 3.29 mg/L 

 Hence, Initial oxygen deficit = 2.8457 mg/L 

 Dissolved oxygen after 2 days of flow = 3.29 mg/L 

 

https://smart.link/7wwosivoicgd4
https://smart.link/7wwosivoicgd4
https://www.youtube.com/@GATEWallahbyPW


PAGE 
8 

 

 

              
PW Mobile APP: https://smart.link/7wwosivoicgd4     https://t.me/GATEWallahCivilEngineering 

             https://www.youtube.com/@GATEWallah_ME_CE_XE  https://www.youtube.com/@GATEWallahbyPW 

 

Q.2. (b) (i) For a hydraulic jump in a rectangular channel, the velocity and depth after the jump 

are known to be 0.80 m/s and 1.75 m respectively. Calculate the depth before jump, the 

energy loss and the power dissipated per metre width. 

  (ii) What do you mean by diversion headworks? Distinguish clearly between a weir and 

a barrage. 

Sol. (i) Given, Rectangular Channel 

  Velocity after jump, v2 = 0.80 m/s 

  Depth after jump, y2 = 1.75 m 

  Depth before jump, y1 = ? 

  Energy loss, EL = ? 

  Power dissipated for meter width = ? 

  Assuming Rectangular Channel to be horizontal and frictionless. 

   
2 2

2 2
2 22 2
r r

c 2

v v
F or F

gL gy
= =   

  Here, Fr2 = Froude Number corresponding to depth y2 

  Lc = Characteristic length = y (for rectangular channel) 

  
( )

2

2

2

r

0.80
F 0.03727

9.81 1.75
 = =


 

  From the relation of sequent depth: 

   
2

21
r

2

y 1
1 1 8F

y 2
 = − + +
 

 

  or ( )1

1.75
y [ 1 1 8 0.03727

2
= − + +  

   y1 = 0.1219m (Depth before jump) 

  Energy Loss, 
( )

3

2 1

L

1 2

y y
E

4y .y

−
=  

   
( )

3
1.75 0.1219

5.057 m
4 0.1219 1.75

−
= =

 
 

  Power dissipated per metre width, P = rw . q . EL 

   q = v2.y2 

   = 0.80 × 1.75 

   = 1.4 m2/s 

   P = rw q EL 

   = 9.81 × 1.4 × 5.057 

   = 69.45 W 

(ii) Diversion Headworks 

 A diversion headwork serves to raise the level of water in the river & divert the required quantity 